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General information

25 ¥ NEPSS
Name of samples Li-ion Battery
FF it 44 5 B L
Model/&! 5 14500
Ratings/# & 2L 7.4V, 500mAh, 3.7Wh
Trade mark/f& b N/A
Appearance Prismatic and Green
FE MR ESIZESEN
Dimensions/)<~f 15mm(T) x 51mm(W) x 30mm(H)
Mass/Jii & Approx./%] 37 g
Applicant Shantoushi Dingjiayuan New Energy Co., Ltd.
T P ISk T S5 AR R BE VR R 24 =)

Applicant address

Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
PEOPLE'S REPUBLIC OF CHINA

I Hb bk LSl e R [ e o
R ST 2 B P Tl
Manufacturer Shantoushi Dingjiayuan New Energy Co., Ltd.
138 P ULk T 5 A VEHT RE R AT B 4 7]
Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
Manufacturer address
PEOPLE'S REPUBLIC OF CHINA
Contact Motk e e e
: . ULk T PR VA X% TN R Y kX
information Tel./H % | 0754-85179033
o el./rL -
BT RS S
o Email/li$5 | 79832378@qqg.com
- Web/®E | /
Factory Shantoushi Dingjiayuan New Energy Co., Ltd.
el ISk T S5 AR VR BE VR PR 2 =)

Factory address

AR

Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
PEOPLE'S REPUBLIC OF CHINA
IS T VR A DX T B T b (X

Receiving date

. 2020.05.13
e H
Test date 2020.05.13~2020.06.17
KA vz H 3 o o
Testing Laboratory Guangzhou CP-UP Certification Technology Service Co., Ltd.
For g E Ay L EVNE %N & e NG|
) No.1, Aigang 7th Lane, Yunxing Zhukeng Village, Shigiao Street, Panyu District,
Testing address ]
Guangzhou, Guangdong China
Laboratory Hohik . s . .
: . JRATONT R BX T = BRI BN L 1 5
information Tel./HL 1% | 86-020 3112 7037
o JHLT -
oL EAA R 2R _ :
. Email/ii45 | info@cp-up.com
o Web/Mik | www.cp-up.com
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Test Conclusion

For 45 18
Clause Name of test Testing standard Test result Conclusion Remarks
stk OB ER A Kbz HI 2 R ES T i
Altitude simulation See Appendix 1 P
38.3.4.1 BTN s -
F RERE WM 1 it
38.3.4.2 Thermal test See Appendix 2 P )
R R R W 2 st
: . UNITED NATIONS See Appendix 3
38.3.4.3 VI?}%Z;On Recommendations on the - PP Epﬁ -
TRANSPORT OF WL 3
DANGEROUS GOODS ;
See Appendix 4
38.3.4.4 SYQJO%Ck Manual of Tests and Criteria ppendix ‘%P‘# -
Sixth revised edition W 4 biibus
External Amendment 1 .
38345 | Shortcicut | (STISG/AC10/1Rev.e | SeeAppendxs [ P _
SRR Amend.1) Section 38.3. WK 5 SibN
Impact B LT el ez s i N/A )
38.3.4.6 i W ASIRIG AT FR T 28N AdEH
BRI 1 See Appendix 6
i;“&h (ST/SGIAC.10/11/Rev.6/ ! PP ‘%Ff ” i
e Amend.1) %5 38.3 i ILHIR 6 B
Overcharge See Appendix 7 P
38.3.4.7 - N, -
R W 7 pibuN
Forced discharge See Appendix 8 P
38.3.4.8 o o ]
SR fR TR WK 8 liibu

Test environment condition
o I PR 55 2% A

Ambient temperature: 20+5°C Ambient humidity: <75%
HB5RE: 20£5°C B0 R <75%

Test conclusion

The sample has passed the test items of UNITED NATIONS
Recommendations on the TRANSPORT OF DANGEROUS GOODS Manual of
Tests and Criteria Sixth revised edition Amendment 1 (ST/SG/AC.10/11/Rev.6/
Amend.1) Section 38.3.

SN SR, SRER A LT R e E A BRI AR T 58N
BATHUEIE 1 (ST/SG/AC.10/11/Rev.6/ Amend.1) #2588 3i FENE -
Date of issue/
Tested by /}- C Aeﬂ,
- Tracy Chen Y\a(j
Reviewed by . y L
o Andy Li A n A ‘g |
Approygd by Leo Zhi * Technical director
e BRI
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Appendix 1
fi 1
Test Items Altitude simulation
o T H e BE A
11 Test procedure
KA P
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5°C).
0 b A L ZE RAE ) S T BT 11.6 TR RS (20 + 5°C) FAAE D 6 /N .
12 Sample status
' FEdh RS
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 AN, EEFTHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5% 25 M7 AR, TEFTHURSS
13 Result
' RUESEN
. Before il i After il j5 Mass 0SS Residual
ample NO. Mass Voltage Mass Voltage FRER %k ocv Observatio
e Hgp L . = n . = < el < (k=&
T b B R VAR NS PR VAR VA %) Tl 2 HL ns MELIL 5
0,
(@ V) (@ V) (%)
B1# 37.145 8.356 37.144 8.343 0.003 99.84 O
B2# 37.015 8.358 37.013 8.346 0.005 99.86 @)
B3# 37.109 8.357 37.107 8.345 0.005 99.86 @]
B4# 36.982 8.356 36.981 8.344 0.003 99.86 o]
B5# 36.940 8.359 36.938 8.347 0.005 99.86 O
B6# 37.113 8.358 37.110 8.345 0.008 99.84 O
B7# 37.049 8.357 37.049 8.345 0.000 99.86 @)
B8# 37.061 8.358 37.060 8.346 0.003 99.86 @]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

TE: L- iR V- H D- R R-OBRS; F- K O- i, JEHRR. MR, TERiR. oK.

Page 4 of 15 pages
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Appendix 2
& 2
Test Items Thermal test
oI5 H P e
11 Test procedure
KA 7
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C).
BRI R Y R L 2H I S AE IR B0 T B 55 T 724 2°CH SR AF AR /D 6 /N, 5 AR IR 255 T
-40+2°CI 25 N AFTER D 6 /NI o PN B i 1K il B2 2 ) PR e KN T TRJ R O 30 Z b AR P
ST, JESER 10 WK, B A ARG B RN B b 4L AE IR BRI (20 £ 5°C) RAFI 24 /A,
12 Sample status
' FE LIRS
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 B A, TERHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5 25 78 HLFEH, 58478 IR
Result
1.3 .
SRUEEEN
Before &l i After 5 & Mass loss Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observation
2 o L 8 = » N = : T S il il
FE i dm s R L VAR NS B VAR VA %) Tl 2 HL s MEZIL 5
0,
(@ V) ) V) (%)
B1# 37.144 8.343 37.136 8.275 0.022 99.19 o]
B2# 37.013 8.346 37.006 8.277 0.019 99.17 o]
B3# 37.107 8.345 37.099 8.276 0.022 99.17 o]
Ba# 36.981 8.344 36.972 8.275 0.024 99.17 0
B5# 36.938 8.347 36.929 8.278 0.024 99.17 o]
B6# 37.110 8.345 37.103 8.277 0.019 99.19 o]
B7# 37.049 8.345 37.042 8.277 0.019 99.19 o]
B8# 37.060 8.346 37.051 8.278 0.024 99.19 o]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

TE: Lo iR V- H D- R R-OBRS; F- K O- i, JEHRR. MR TERiR. oK.

Page 5 of 15 pages
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Appendix 3
b 3
Test Items Vibration
i H PR3N
11 Test procedure
KA 7

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration, The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7 Hz
traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell.One of the directions of vibration must
be perpendicular to the terminal face.

ALl AT L A S TR BIHLF 6, H S AR B2 AN BRI 1 FRV AR T LA REHERA AR 2B 4R B . 4R B
FEIETZBIE, MBI AREIN 7 BF25 3] 200 #F2%, FHRIZ) 7 B2, By 15 0. X —IRshd R
ZI; = AN AR B Bl e B 7 A R —J7 M E AT 12 4k, BILAIN 3 /N . Horh— MRS T
[Fa) 406 2015 S T 2

Sample status

1.2 . .

FE R

B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 B A, TERHEIRS

B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5 25 78 HLFEH, 58478 IR

Result
1.3 .

Far il 45 R

Before il i After £l J5
Mass Voltage Mass Voltage ek FlA R Observation
% L g L . o : . o : nE=$e)
i dm s PR VAR -V P LR FF % %) %) s MG
(9) V) (9) V)

B1# 37.136 8.275 37.135 8.274 0.003 99.99 @]
B2# 37.006 8.277 37.004 8.275 0.005 99.98 @]
B3# 37.099 8.276 37.096 8.275 0.008 99.99 (@]
B4# 36.972 8.275 36.970 8.274 0.005 99.99 (@]
B5# 36.929 8.278 36.926 8.276 0.008 99.98 (@]
B6# 37.103 8.277 37.102 8.276 0.003 99.99 (@]
B7# 37.042 8.277 37.041 8.276 0.003 99.99 (@]
B8# 37.051 8.278 37.049 8.277 0.005 99.99 (@]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- R V- HERG D- A R- BEEY

F-i2k; O- Killtls. CHR. LMk, . Tk

Page 6 of 15 pages
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Appendix 4
& 4
Test Items Shock
a3 5 i
11 Test procedure
KA P
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each battery. Each small battery shall be subjected to a
half-sine shock of peak acceleration of 150gn or gn=+/100850/mass (Whichever is smaller)and
pulse duration of 6 milliseconds .Each cell or battery shall be subjected to three shocks in the
positive direction and to three shocks in the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.
T8 F b R E s 2 % [ S R e AR AR L b, SR SCPE A M AR FRVB AL I BT 2
/NI Rt £ PR S AT 2 B R I 2l 150gin BT 2% (gn)= /100850 / mass - HUEIE /N, ki
ZEIF(A] 6 24P,
B> L B F B A 0 — AN HOAH (1) F i B RV A e 3 T AL IEMR T 1 2% 3 kb, BE ik
JE% 3 iy, BILEZ 18 kitili.
12 Sample status
' FEdh RS
B1#~B4#, first cycle, fully charged state;B1#~B4#,5% 1 N7 AR, TEFTHIRSS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,%5 25 N7 A, T TRHARS
13 Result
' SSNEEEN
Before fa Il i After £l ja Mass loss | Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observatio
SR R . = B . — B e N Il il
i dm s B SR VAR -V R R e VAR -LEVA (%) FIRHEE | ns WAL
0
(@) V) © V) (%)
Bl# 37.135 8.274 37.135 8.273 0.000 99.99 o]
B2# 37.004 8.275 37.003 8.274 0.003 99.99 o]
B3# 37.096 8.275 37.095 8.274 0.003 99.99 (0]
B4# 36.970 8.274 36.969 8.273 0.003 99.99 (0]
B5# 36.926 8.276 36.925 8.275 0.003 99.99 o]
B6# 37.102 8.276 37.101 8.275 0.003 99.99 o]
B7# 37.041 8.276 37.041 8.275 0.000 99.99 (0]
B8# 37.049 8.277 37.048 8.276 0.003 99.99 (0]

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- R V- HERG D- A R-OBEEY

F-i2k; O- Kiltls. CHR. LMk, . Tk

Page 7 of 15 pages
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Appendix 5
& 5
Test Items External short circuit
3 5 SN
11 Test procedure
KA P
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,measured on the external case ,This period of
time depends on the size of the cell or battery and should be assessed and documented. If this
assessment is not feasible the exposure time shall be at least 6 hours for small cells and small
batteries. then the cell or battery at 57+4°Cshall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm . This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.
XFT A e B F T 2H, SN — B BRI (], ASE A AR5 & iR LA B3 A AR e IR EE 57
+4°C. X B [A] (R E e T F it B rL b 2H (0 DR/ INRIASE o, T3 A FRR 2 IR ) S I PAVEAS A D 5% o
WITEEEHEATIZFPAL 0/ AN 2R s 2E 1) R B I (R RE 52 /b 6 /Bik . SRJE, Ha el d vl Ze
NIFE 57+ 4°C S N4 52 S ANBH/AN T 0.1 KA L% 2% AT o 3X — B S R R AE Fi s i L Vs 2H 411 56
I ER 3] 57+ 4°C Ja 4k 85 /0 1 /N,
12 Sample status
' FEaRIRES
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 AN, TEFTHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5% 25 M7 AR, TEFTHURS
13 Result
' RUESEN
Sample No Max. External Temperature
. EF,) o o it 2 T ¢ o U 2 Observations M 3 %
FEf T .
§9)
B1# 57.2 0
B2# 57.0 o)
B3# 57.2 0
Ba# 57.1 o]
B5# 57.1 0
B6# 56.9 0]
B7# 57.2 o)
B8# 57.1 0

Note:D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

E: D- ks R- BE; F- ks O-Jofifh. Em. oK.
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Appendix 6
& 6
Test Items Crush
3 5 Fr
11 Test procedure
KA P
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(@) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
W B BT SR AP I TR B, FF s 0 BEIBHIN R, 7R 58— M cfl b B KR4
1.5 EUK/RD . HFrsdtar, ERHILL R =MiEile —:
(@)W Jy A E) 13 TR §+0.78 T4+ filtn: H—ANE%E BT 32 ZKHMUE TR /1, B3|
WOETA /783 17 Jeih . (b) BRI B T4/ 100 24K Bi(c) Bt AL TR 1A J5 465 )5 B2 1) 50%
LA b, —BIKBIR RS T) . R TR 100 2R 2, siiib Al 2/ 0k 55 1) 50%, EA)
filt BRI 7T
12 Sample status
' FERIRES
C1#~C5#, first cycle , 50% charged state ;C1#~C5#,5% 1 M7 EM, 50% 78HIRA
C6#~C10#, 25th cycle , 50% charged state :C6#~C10#,5 25 M7EHLE W], 50% 78 HUR
13 Result
' RUESEN
Sample No. Max. External Temperature Observations
L] FE i 2R T i B (°C) MERILG
Cl# 24.6 O
C2# 24.4 O
C3# 24.3 o]
Ca# 24.5 o]
C5# 24.6 o]
C6# 24.7 0
C7# 24.7 e}
C8# 24.6 o]
Co# 24.4 o]
Clo# 24.6 0

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

IE: D- ik F- 2k O-Lffik. ol k.

Page 9 of 15 pages
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Appendix 7
s 7
Test Items Overcharge
3 5 WA
11 Test procedure
KA P
The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:
(a)When the manufacturer’s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or 22V
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times maximum charge voltage
78 FEL FEL AT A 202 1) 3 P S VPR R R Hr 42 7 P R T R % o R ) B /N HE
e
(a) il i g A A 7 FEL L AN R T 18 AR, 56 FY) /) R s N2 A F it L i DK 7 L L s ) 7R £
22 PRE BN
(b)iligE p @ B AR L KT 18 AR, 1R ) /N R g B K AR FL LY 1.2 e
IS ARG BE N7 . BT IRIR I TR R 24 /N
12 Sample status
' FEdh RS
B9#~B12#, first cycle, fully charged state;B9#~B12#,5 1 M 7e AW, & THUIRES
B13#~B16#, 25th cycle, fully charged state;B13#~B16#,5 25 N H AN, EEFHRE
13 Result
' RUESEN
Sample No. Test voltage Test current Observations
FEM T e L (V) I HLAT(MA) MELILG
BO# 16.8 1000 @]
B10# 16.8 1000 o]
Bl1# 16.8 1000 o]
B12# 16.8 1000 o]
B13# 16.8 1000 @]
B14# 16.8 1000 @]
B15# 16.8 1000 o]
B16# 16.8 1000 @)

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- ks F-olEks Ok, ik

Page 10 of 15 pages
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Appendix 8
& 8
Test Items Forced discharge
3 5 SR B
11 Test procedure
KA 7
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D. C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer .The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, Each cell shall be forced discharged
for a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).
BB AEM R T 5 12 AR B I A BRAE A 4 HL IR 55 T 1138 1 48 7 1R R R0 HE L UL )
PET SR AR o K3 2 /N RIVERUE (8 6 Fi BEL A7 5 a0 v R OEG, TE A 4 e BOTBCR LR . X
BEAN FEIRREAT SR A RO RE T A ] (/N ) 82 A5 T LA e 2 B ok DA AR 6 FEL AL (22 ) o
12 Sample status
C11#~C204#, first cycle , fully discharged state ;C11#~C20#,55 1 78 B & 8, 58 R AS
C21#~C30#, 25th cycle , fully discharged state ;C21#~C30#, 55 25 78 B, 52 S IR S
13 Result
' SRR
Sample No Maximum discharge Observatio Sample No Maximum discharge Observatio
- jzﬁ%’ ' current F K JCHL R ns B 5%% ' current f KT R ns
" (MA) VLR " (MA) WSS
Cli# 500 0] C21# 500 o]
Cl12# 500 0] C22# 500 o]
C13# 500 0] C23# 500 (0]
Cl4a# 500 0] C24# 500 (0]
C15# 500 0] C25# 500 (0]
Cile# 500 0] C26# 500 o]
Cl17# 500 0] C27# 500 o]
Cls# 500 0] C28# 500 (0]
Cl19# 500 0] C29# 500 (0]
C20# 500 0] C30# 500 (0]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

v D- fiffk; F- gk O-Tofifk. ekg K.
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EOEOE I
Notice

VNS = o UL SRR o U o
The test report is invalid without the testing stamp of Guangzhou CP-UP Certification
Technology Service Co., Ltd..

. RERNK S FMFEE, Ao HI AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou CP-UP Certification Technology Service Co., Ltd..

ARG THHEN  F RN A AR AL TR
The test report is invalid without the signatures of Approver, Checker and Tester.

o AR IR R
The test report is invalid if altered.

PRI A UG ST IR S 2 H R A TR N AR I AL H
Objections to the test report must be submitted to Guangzhou CP-UP Certification
Technology Service Co., Ltd. Within 15 days.

- AR AR i D 5T
The test report is responsible for the tested samples only.

RSB NIATR R ANE R, PR EE”, PR A E
As for the test conclusion, “N/A” means “not applicable”, “P” means “pass” and “F” means
“fail”.

. RS 5HUESHCRIET ISR IR BRI TURE, 7 P2 TS 1) 1y s e A 48 SR A Rk, AR
I A KA S BT
The model and rated parameter is from the information provided by the applicant. Our lab
shall not take any responsibility if the information is fake and exaggerated, which may

influence the validity of the testing result.

--End of report--
A o
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